PCH-24.1




PCH—-24.1

HARDWARE ILLUSTRATION SHEET PARTS ILLUSTRATION SHEET
| Qty. | A [1PcS] , | ,
Al. M10X70L HEX HEAD BOLT [4PCS] : _ % A
A2. 5/16"X40L HEX HEAD BOLT [4PCS] \ )
A3. M10X65L HEX HEAD BOLT , [6PCS]| g (2pcs] & —
Bl. M10 NYLON LOCK NUT [10PCS] \V, s = 7
C1. M10(1.D) WASHER . [16PCS]| [1PCS]
C2. 5/16"(1.D) WASHER [4PCS]
C3. 5/16”(1.D) SPRING WASHER. —— [4PCS]
D1. 2"X2” FOOT CAP (9212-003) —— [4PCS]
D2. 1"X2” END CAP (9211-009) [4PCS]
D3. ¢1” ROUND END CAP (9211-016) —— [2PCS]
D4. RUDDER GRIP (9212-015) [2PCS]
D5. 2"X2” END CAP (9211—005) [1PCS] | |
D6. 50X60mm NYLON BUSHING (9211-033) [2PCS]| E [1PCS] F [1PCS] \/M , —
D7. FOAM ROLLER (9161-005) [2PCS] A
Al. A2. A3. B1. C1. C2. A\ /N\ S o o o8 0o 0 o |\
x vl vl ® © o | 2 — /
C3. DI. D2 D3. D4.  Ds5. G [1PCS] ‘H [2PCS]
° Ve e o _
D6. 3.'
P 0

w 10 11 H_N
|

13
|

14
|

L R B B I 7T




PCH-241

- HXZ

DS

M8X16L BOLT

D7X2

. D2X2  C3X2

A2X2

f | | __ D3X2
| A3X2'/}§:>@J:-2 ~p2x2 B
- X2 -

C1X2

5

PAGE 2




